



产品质量证明书



河北津西钢板桩型钢科技有限公司

HEBEI JINXI SHEET PILE & SECTION STEEL SCIENCE & TECHNOLOGY CO., LTD.

CERTIFICATE OF PRODUCT QUALITY

河北省迁西县三屯营镇
Santunying Town, Qianxi County, HeBei, China

TEL:0315-5837003 FAX:0315-5837003 邮编:
064300

DESCRIPTION OF GOODS		HOT ROLLED STEEL SHEET PILE			GRADE	S355GP	STANDARD	EN10248-1/2: 1995 INLC.MTC 3.1 ACC.TO EN10204										2022/8/5						
批号	规格	长度	支数	理重	化学成份(%)													力学性能						
					Chemical Composition(Pct)													Mechanical Properties						
LOT NO.	Dimension	Length	Pieces	Weight	碳	硅	锰	磷	硫	钒	铌	钛	铬	镍	铜	钼	硼	碳当量	屈服强度	抗拉强度	断后伸长率	屈强比	弯曲试验	
					C	Si	Mn	P	S	V	Nb	Ti	Cr	Ni	Cu	Mo	B	CEV	Y.S	T.S	E.T		B.T	
					x10 ⁻²			x10 ⁻³				x10 ⁻²		x10 ⁻³		x10 ⁻⁴		x10 ⁻²		(N/mm ²)	(N/mm ²)	%	x10 ⁻²	
JU322060012	LARSEN 618	12	36	33.005	19	30	125	17	6	5	12	2	4	12	9	0	5	41	435	552	27.5	79	OK	
JU322060013	LARSEN 618	12	36	33.005	19	30	125	17	6	5	12	2	4	12	9	0	5	41	454	573	27.0	79	OK	
JU322060014	LARSEN 618	12	36	33.005	19	26	122	25	7	7	11	2	4	13	13	0	0	41	461	576	27.0	80	OK	
JU322060014	LARSEN 618	12	36	33.005	19	26	122	25	7	7	11	2	4	13	13	0	0	41	461	576	27.0	80	OK	
JU322060014	LARSEN 618	12	36	33.005	19	26	122	25	7	7	11	2	4	13	13	0	0	41	461	576	27.0	80	OK	
JU322060016	LARSEN 618	12	36	33.005	19	23	122	29	13	11	12	2	3	13	10	0	0	41	453	574	28.0	79	OK	
JU322060016	LARSEN 618	12	36	33.005	19	23	122	29	13	11	12	2	3	13	10	0	0	41	453	574	28.0	79	OK	
JU322060016	LARSEN 618	12	36	33.005	19	23	122	29	13	11	12	2	3	13	10	0	0	41	453	574	28.0	79	OK	
JU322060018	LARSEN 618	12	36	33.005	19	23	122	29	13	11	12	2	3	13	10	0	0	41	445	567	27.5	79	OK	
JU322060018	LARSEN 618	12	36	33.005	19	23	122	29	13	11	12	2	3	13	10	0	0	41	445	567	27.5	79	OK	
JU322060019	LARSEN 618	12	36	33.005	21	25	123	24	13	7	12	2	4	14	11	0	5	43	435	560	27.0	78	OK	
JU322060019	LARSEN 618	12	36	33.005	21	25	123	24	13	7	12	2	4	14	11	0	5	43	435	560	27.0	78	OK	
TOTAL			432	396.06																				

检验专用章